
2I¿FH�RI�5HVHDUFK�DQG�'HYHORSPHQW
National Homeland Security Research Center

EPA 600/R-14/376 | October 2014 | www.epa.gov/research

Environmental and Cost Life Cycle 
Assessment of Disinfection Options 
for Municipal Drinking Water 
Treatment



i 
 

ENVIRONMENTAL AND COST LIFE CYCLE 
ASSESSMENT OF DISINFECTION OPTIONS FOR 

MUNICIPAL DRINKING WATER TREATMENT 
 
 
 

Sarah Cashman2, Anthony Gaglione2, Janet Mosley2, Lori Weiss2, Troy R. 
Hawkins1, Nick J. Ashbolt3, Jennifer Cashdollar3, Xiaobo Xue4, Cissy Ma1, and 

Sam Arden5  
 
 

1National Risk Management Research Laboratory, U.S. Environmental Protection 
Agency Office of Research and Development 

2Eastern Research Group, Inc. (ERG) 
[...]
greenhouse gases. 

Energy Demand ecoinvent MJ eq Measures the total energy use from point of extraction. 

Fossil Depletion ReCiPe kg oil eq Assesses the potential reduction of fossil fuel energy 
resources. 

Acidification TRACI 2.0 H+ moles eq Quantifies the potential acidifying effect of substances on 
their environment. 

Eutrophication TRACI 2.0  kg N eq Assesses potential impacts from excessive load of macro-
nutrients to the environment. 

Blue Water Use Custom m3 Calculates consumptive use of fresh surface or 
groundwater. 

Smog TRACI 2.0 kg O3 eq 
Determines the potential formation of reactive substances 
(e.g. tropospheric ozone) that cause harm to human health 
and vegetation. 

Ozone Depletion TRACI 2.0 kg CFC-11 eq Measures potential stratospheric ozone depletion. 
Metal Depletion ReCiPe kg Fe eq Assesses the potential reduction of metal resources. 

Human Health, 
Cancer, Total TRACI 2.0 CTU 

A comparative toxic unit (CTU) for cancer characterizes 
the probable increase in cancer related morbidity (from 
inhalation or ingestion) for the total human population 
per unit mass of a chemical emitted. 

Human Health, 
NonCancer, Total TRACI 2.0 CTU 

A CTU for noncancer characterizes the probable increase 
in noncancer related morbidity (from inhalation or 
ingestion) for the total human population per unit mass of 
a chemical emitted. 

Human Health, 
Criteria TRACI 2.0 kg PM10 eq  Assesses human exposure to elevated particulate matter 

less  than  10  μm.   

Ecotoxicity, Total TRACI 2.0 CTU Assesses potential fate, exposure, and effect of chemicals 
on the environment. 

 
2.3.1 Normalized and Weighted Results 

Normalization is an optional step in LCA that aids in understanding the significance of the 
impact assessment results. Normalization is conducted by dividing the impact category results by 
a normalized value. The normalized value is typically the environmental burdens of the region of 
interest either on an absolute or per capita basis. The results presented here are normalized to 
reflect person equivalents in the U.S. using TRACI v2.1 normalization factors.9 Only impacts 
with TRACI normalization factors are shown. Some categories like blue water use and energy 
demand are excluded due to lack of available normalization factors. 
                                                 
9 Ryberg, M., Vieira, M.D.M., Zgola, M., Bare, J., and Rosenbaum, R.K., 2014. Updated US and Canadian 
normalization factors for TRACI 2.1. Clean Techn Environ Policy, 16: 329-339.  



 

8 
 

 
Weighting is an additional optional step in LCA that provides a link between the quantitative 
results and subjective choices of decision makers. This study applies weights to the normalized 
results described above. The weights utilized here were developed by the National Institute of 
Standards and Technology (NIST) for the BEES (Building for Environmental and Economic 
Sustainability) software.10 This weighting set was created specifically for the buildings sector 
context, which may not be completely compatible with the water treatment sector. However, due 
to lack of a weighting set specific to the water treatment sector, this NIST weighting set has been 
utilized. 
 
3. LCA METHODOLOGY 

Development of a life cycle assessment requires significant input data, an LCA modeling 
platform, and impact assessment methods. This section provides background on the development 
of the LCA model. Section 3.1 discusses the data collection method and model, Section 3.2 
describes the unit processes, Section 3.3 lists the data sources, and Section 3.4 describes 
limitations of the LCA model. 
 
In this study, GCWW provided much of the LCA input data for the unit processes listed in Table 
1. This study also used publicly accessible and private databases to provide underlying data sets 
describing the supply chains of inputs to the processes modeled here. For example, in addition to 
the unit processes described in Section 3.2, an LCA also includes impacts from the production of 
any materials required in the process. 
 
3.1 Data Collection and Model 

The accuracy of the study is directly related to the quality of input data. Data were collected 
electronically using Excel templates designed by the project team to be completed by GCWW. 
Data collection was an iterative process whereby the project team asked GCWW multiple rounds 
of questions to ensure all necessary life cycle and cost information was being reported and 
properly interpreted in the assessment. The quality and objectivity of results were ensured 
through carefully adhering to the data collection protocols and quality procedures laid out in the 
Quality Assurance Project Plan prior to beginning work on the project. 
 
Each unit process in the life cycle inventory was constructed independently of all other unit 
processes. This allows objective review of individual data sets before their contribution to the 
overall life cycle results has been determined. Also, because these data are reviewed 
individually, EPA reviewed assumptions based on their relevance to the process rather than their 
effect on the overall outcome of the study. 
 
The model was constructed in OpenLCA, an open-source LCA software package provided by 
GreenDelta. 
 

                                                 
10 Gloria, T.P., Lippiatt, B.C., and Cooper, J. 2007. Life cycle impact assessment weights to support environmentally 
preferable purchasing in the United States. Environ. Sci. Technol, 41, 7551-7557. 



 

9 
 

3.2 Unit Processes 

EPA developed new unit processes for the specific DWT processes listed below (categorized by 
the overall life cycle stage). As shown in      Figure 1, the DWT base case unit processes start 
with source water acquisition and end with drinking water use. Unit processes from background 
LCI database (e.g., ecoinvent v2.2 and U.S. LCI) that have not been modified are identified in 
Section 3.3, Table 3 (Data Sources). On-site DWT plant infrastructure is included for each unit 
where applicable. Section 3.4 covers the details of the infrastructure modeling. 
 
Drinking water acquisition 

1. Source Water Acquisition. The GCWW Miller Plant used for the base case model uses 
surface water from a river for the raw water source.  
 

Drinking Water Treatment Plant, Energy Usage 
2. Drinking Water Treatment Plant, Energy Usage. Covers all electricity required to 

pump in raw water, and pumping energy throughout the drinking water treatment plant.  
 
Pre-Disinfection 

3. Flocculation. Aggregates suspended solids by adding coagulant and coagulant aid and 
mixing to increase the particle size to allow settling. Alum is modeled as the coagulant. 

4. Alum Coagulant. Production of average alum derived from industrial aluminum sulfate. 
5. Sedimentation. Removes suspended solids from water by gravity settling. In an 

intermediate  step  “lime  addition”,  lime  is  added  in  clarification  basins  prior  to  filtration. 
6. Disposal, Sedimentation Waste. Disposal of settled solids to surface water.  
7. Filtration. Removes remaining solids from water using a sand filter. Includes 

replacement of filter materials during normal operation life of the filter. 
8. Adsorption. Removes organics by a granular activated carbon (GAC) system. As noted 

in Table 1, adsorption is not included in Base Case 2. 
9. Granular Activated Carbon Production. Production of average U.S. granular activated 

carbon from bituminous coal. GAC production is not included in Base Case 2. 
10. Granular Activated Carbon Regeneration. Regenerates activated carbon by 

conventional thermal regeneration method with natural gas as the required energy source. 
Also includes carbon loss and replacement. GAC regeneration is not included in Base 
Case 2. 

11. Conditioning. Adjust pH using sodium hydroxide and addition of a polyphosphate, 
sodium hexametaphosphate. 

12. Pre-Disinfection. This unit process aggregates the upstream pre-disinfection unit 
processes from flocculation through conditioning. 

 
Disinfection 

13. Primary Disinfection, Gaseous Chlorine. Representative of a conventional DWT 
system using gaseous chlorine for primary disinfection. 

 
Distribution 

14. Fluoridation. Hydrofluorosilicic acid addition prior to distribution. 
15. Transport, Treated Drinking Water, Water Supply Pipeline. Transporting treated 

drinking water to end users. Accounts for pumping energy. 



 

10 
 

16. Valves for Distribution System. Steel required for production of valves for distribution 
system. 

17. Pumps for Distribution System. Cast iron and steel for production of pumps for 
distribution system. 

18. Motors for Distribution System. Steel, copper, aluminum, and cast iron for production 
of motors for distribution system. 

19. Water Storage Infrastructure. Concrete and steel for construction of water storage 
tanks, earthworks associated with reservoir construction. 

20. Distribution Pipe Network. Production and installation of concrete and iron pipes for 
distribution system. 

21. Distribution. This unit process aggregates upstream distribution unit processes including 
fluoridation, pipeline transport of the treated drinking water, and infrastructure 
components of the distribution system. Sodium hypochlorite is also added as an input to 
the distribution life cycle stage as it is used in small amounts to boost the chlorine levels 
in certain sections of the distribution system. 

 
Use 

22. Drinking Water Consumption. Final delivery of water to an average consumer. This 
unit process aggregates the other main life cycle stages and is used to build the final 
product system. There are no actual impacts associated with the drinking water 
consumption life cycle stage itself. 

 
3.3 Base Case Data Sources 

Table 3 displays the data sources used for the DWT base case model. In general, data from 
GCWW were used where available. GCWW provided data for their Richard Miller Treatment 
Plant, which produces approximately 106 MGD of finished drinking water. The incoming and 
outgoing water quality metrics for the Richard Miler Treatment Plant reported for this study are 
shown in Table 4. For upstream processes that would not be known by GCWW such as 
information on chemical production, EPA used information from the National Renewable 
Energy  Laboratory’s  U.S.  Life  Cycle  Inventory Database (U.S. LCI), a publically available life 
cycle inventory source.11 Where data were not available from GWCC or the U.S. LCI, EPA used 
ecoinvent v2.2, a private Swiss LCI database with data for many unit processes.12 Table 5 
presents the complete DWT base case LCI data used in the model on the basis of one cubic meter 
of drinking water delivered to the consumer. 

                                                 
11 National Renewable Energy Lab. US LCI Database. See: http://www.nrel.gov/lci/database/default.asp. 
12 Ecoinvent Centre (2010), ecoinvent data v2.2. ecoinvent reports No. 1-25, Swiss Centre for Life Cycle 
Inventories. 



 

11 
 

Table 3. Data sources. 
Process Data Source  
Source Water Acquisition Data Collection-GCWW 
Incoming Transport of Chemicals to DWTP Data Collection-GCWW 
Gaseous Chlorine Production  ecoinvent v2.2 
Sodium Chloride Production ecoinvent v2.2 
Flocculation Data Collection-GCWW 
Aluminum Sulfate Production (Powder) ecoinvent v2.2  
Sulfuric Acid Production ecoinvent v2.2 
Aluminum Hydroxide Production ecoinvent v2.2 
Iron Sulfate ecoinvent v2.2 
Sedimentation (Operation) Data Collection-GCWW 
Disposal of Sedimentation Waste Data Collection-GCWW 
Filtration (Operation) Data Collection-GCWW 
Sand Production (for Use in Filter) ecoinvent v2.2 
Adsorption Data Collection-GCWW 
GAC Production Data Collection-GCWW 
GAC Regeneration Data Collection-GCWW 
Bituminous Coal Production U.S. LCI  
Conditioning Data Collection-GCWW 
Sodium Hydroxide Production ecoinvent v2.2  
Sodium Hexametaphosphatea  ecoinvent v2.2 
Lime Production U.S. LCI  
Primary Disinfection  Data Collection-GCWW 
Gaseous Chlorine Production ecoinvent v2.2 
Sodium Hypochlorite Production  ecoinvent v2.2  
Fluoridation Data Collection-GCWW 
Hydrofluorosilicic Acid Productionb  ecoinvent v2.2  
Distribution (Operation) Data Collection-GCWW 
Background Fuels and Energy U.S. LCI  
Infrastructure at the DWT Plant Data Collection-GCWW 
Infrastructure in the Distribution System Data Collection-GCWW 
Background Transportation Processes U.S. LCI  
a Using sodium tripolyphosphate as surrogate, since no available LCI data exists for sodium 
hexametaphosphate. 
b Using hydrogen fluoride (HF) as surrogate, since fluorosilicic acid is a by-product of HF production, and no 
available LCA data exists for hydrofluorosilicic acid production. 

 
 

 

 

 

 



 

12 
 

Table 4. Incoming and outgoing water quality metrics for GCWW Richard Miller Treatment Plant 
(per m3water). 

 
Incoming Water Outgoing Water 

 
Water Metrics Minimum Maximum Average Minimum Maximum Average 

Unit (per 
m3 water) 

Ammonia <0.010 0.19 0.050 0 0 0 g 
Arsenic <0.001 0.0016 <0.001 <0.001 <0.001 <0.001 g 
Chromium <5.0E-04 0.0029 0.0010 <0.010 <0.010 <0.010 g 
Dissolved 
organic carbon 2.50 3.30 2.99 0.61 1.01 0.94 g 
Dissolved solids 158 299 229 132 317 228 g 
Iron 0.30 0.30 0.30 <0.020 <0.020 <0.020 g 
Manganese 0.053 0.053 0.053 <0.010 <0.010 <0.010 g 
Nitrate 0.63 1.14 0.89 0.62 1.06 0.86 g 
pH 7.50 8.40 7.80 8.20 8.80 8.80 pH 
Phosphorus 0.030 0.11 0.060 0.15 0.20 0.17 g 
Suspended 
solids 1.90 225 43.1 0 0 0 g 
Temperature 5.10 33.0 18.0 4.70 29.0 17.0 ºC 
Total organic 
carbon 2.10 4.80 3.05 0.40 1.43 0.85 g 
Turbidity 2.40 307 46.0 0.050 0.13 0.070 NTU 
TTHM <5.0E-04 <5.0E-04 <5.0E-04 0.0078 0.020 0.016 g 
Chlorine 0 0 0 1.13 1.66 1.37 g 
Cryptosporidium <20.0 <91.0 <51.0 <0.80 <1.10 <1.00 oocysts 
Giardia <20.0 200 20.0 <0.80 <1.10 <1.00 oocysts 
E. coli 0 6,030,000 1,340,000 0 0 0 counts 
Heterotrophic 
plate count 0 14,000,000,000 2,250,000,000 0 0 0 counts 
Source: GCWW primary data collection for the year 2011. 

 



 

13 
 

Table 5. Base case DWT LCI model-input and output operational data (per m3 drinking water delivered to consumer). 

 

 
Unit 

TOTAL Quantity by Life Cycle Stage  

 
 Quantity So

ur
ce

 W
at

er
 

A
cq

ui
sit

io
n 

En
er

gy
 fo

r 
Pu

m
pi

ng
 

Fl
oc

cu
la

tio
n 

Se
di

m
en

ta
tio

n 

D
isp

os
al

, 
Se

di
m

en
ta

tio
n 

W
as

te
 

Li
m

e 
A

dd
iti

on
 

Fi
ltr

at
io

n 

A
ds

or
pt

io
n 

G
A

C
 

R
ea

ct
iv

at
io

n 

C
on

di
tio

ni
ng

 

Pr
im

ar
y 

D
isi

nf
ec

tio
n,

 
G

as
eo

us
 

C
hl

or
in

e 

Fl
uo

ri
da

tio
n 

D
ist

ri
bu

tio
n 

Tr
an

sp
or

t, 
Tr

ea
te

d 
D

ri
nk

in
g 

W
at

er
, W

at
er

 
Su

pp
ly

 
Pi

pe
lin

e 

D
ri

nk
in

g 
W

at
er

 
C

on
su

m
pt

io
n 

Inputs 
Primary 
Raw 
Material 

Raw water, river m3 1.19 1.19                             

Energy 

Purchased electricity kWh 0.74   0.32                       0.62   

Electricity from on-site 
hydroelectric cogeneration 

kWh 0.019   0.019                       

 
  

Natural gas m3 0.0026                 0.0026             

Material and 
Chemical 
Inputs 

Alum coagulant, 48% aluminum 
sulfate 

kg 0.019     0.019                         

Polymer (polyDADMAC, 10%) kg 0.0021     0.0021                         

Ferric sulfate kg 0.0014       0.0014                       

Quicklime at plant kg 0.0032           0.0032                   

Sand kg 0.0082             0.0082                 

GAC from bituminous coal kg 0.0030               0.0030               

Sodium hypochlorite, 15% kg 5.0E-04                         5.0E-04     

Sodium hydroxide, 50%  kg 0.027                   0.027           

Sodium hexametaphosphate, 30%  kg 0.0024                   0.0024           

Gaseous chlorine kg 0.0021                     0.0021         

Hydrofluorosilicic acid, 24% kg 0.0051                       0.0051       

Transport 

Combination truck transport, alum 